



Pos	Part Number	Description	Additional Text	Quantity
10*	52303016000	CENTERSTAND SGP. 2001		1.00
11*	54603027000	SPRING HANGER '90		1.00
13*	50303018000	RUBBER L=145MM		1.00
14*	58303070000	STOP RUBBER M8		1.00
15*	0934080003	Hexagon nut DIN934 M8		1.00
16*	54310086200	Self locking nut M8 10.9		2.00
21*	50303023260	SIDE STAND SCREW EXC EU 20		1.00
22*	50303023360	SIDE STAND SCREW EXC MXC 20		1.00
23	50303023000	SIDE STAND L=377MM '98		1.00
24	50303023052	BOLT SIDE ST.SPRING M5 EXC'98		1.00
25	50303023152	BOLT SIDE ST.SPRING M5 EGS'98		1.00
26*	50303026100	SIDE STAND BRACKET CPL. 2002		1.00
28	50303023054	BRACKET FOR SPRING EGS '98		1.00
29	50303025000	RUBBER FOR SIDE STAND '98		1.00
30	50303024000	SIDESTAND SPRING 125-380EXC'98		1.00
31	10003021000	STAND SPRING SHORT		3.00
59	58429059000	LOCTITE 648 GREEN 10ML		1.00
60*	6899785	LOCTITE 243 BLUE 5 ML		1.00
86	54310086200	Self locking nut M8 10.9		2.00

\* = New part